EPA-670/2-75-019
April 1975

Environmental Protection Technology Series

BIOLOGICAL TREATMENT OF
COMBINED SEWER OVERFLOW AT
KENOSHA. WISCONSIN

&

(9 )

g e 5
;‘%M%
Z <
% S
v AN
’4 25
L pRrOT

National Environmental Research Center
Office of Research and Development
U.S. Environmental Protection Agency
Cincinnati, Ohio 45268



EPA-670/2-75-019
April 1975

BIOLOGICAL TREATMENT OF
COMBINED SEWER OVERFLOW AT
KENOSHA, WISCONSIN

By

Robert W. Agnew, Charles A. Hansen, Michael J. Clark
Envirex lnc.
Milwaukee, Wisconsin 53214

0. Fred Nelson
City of Kenosha
Kenosha, Wisconsin 53140

William H. Richardson
Alvord, Burdick and Howson
Chicago, lllinois 60606

Project No. 11023 EKC
Program Element No. 1BBO34
[...]
of the amount of overflow treatment facilities needed to completely
abate combined sewer overflow in Kenosha will only be possible after
modifications are made to the existing orifices allowing maximum
possible flow into the interceptor sewer, and after the demonstration
system begins to be put into service well in advance of a rain
event, to guarantee maximum treatment capacity.

Extensive studies conducted on the sludge in the stabilization tank
revealed that 5 days appears to be the maximum duration that the
sludge may be held in the tank in a static condition and still
remain viable. |f waste activated sludge is continually fed to

and withdrawn from the stabilization tank, the sludge will remain
in a viable condition indefinitely. However, in either case the
stabilization tank functions similar to an aerobic digestor with

38 reduction in volatile suspended solids concentration.

When the concept of treatment (contact stabilization) tested in
this study is used in future applications to treat potential
combined sewer overflows, the results achieved will be directly
proportional to the quality of treatment being achieved by the
existing dry weather plant adjoining the potential overfiow



1.

12.

treatment system. This is a direct result of the potential overflow
treatment system utilizing the waste activated sludge generated by
the adjoining dry weather treatment plant.

Operation of the system during winter months was not attempted
because of anticipated problems of ice buildup and possible sinking
of the surface aerators. Fixed air disperser systems would probably
be more applicable in future systems.

The method of manually cleaning the grit basin should be replaced
by a mechanical process.



SECTION 1} - RECOMMENDATIONS

It is recommended that:

The modification of the contact stabilization process used in the
Kenosha demonstration project be recognized by the federal and
state governments as a feasible alternative to sewer separation
and be used in future applications for the treatment of potential
combined sewer overflows in locations having an adequate sewage
conveyance system and an existing dry weather biological treatment
process.

The City of Kenosha make modifications to its existing overflow
regul ator mechanisms to reduce the amount of overflow at the
beginning of a rainfall, and that the demonstration system be

put into operation in anticipation of rainfall events. The
remaining amount of overflow still occurring under this mode of
operation should then be determined, and the required amount of
storage/treatment still needed to completely abate combined sewer
overflow in Kenosha be implemented.

An engineering investigation should then be performed to give a
detailed cost comparison of complete abatement of combined sewer
overflow in Kenosha by sewer separation as opposed to the cost
of integrating storage and the demonstration system for complete
abatement.

This method of treating potential combined sewer overflow be used
in series with in-line and off-line storage schemes, developed
under previous US EPA demonstration projects, to develop an
optimum scheme of treating combined sewer overflow,

A demonstration project be performed testing the feasibility of
converting a conventional activated sludge plant to the contact
stabilization mode during periods of high flow. It is anticipated
that, using common facilities, it would be possible to have a

high flow or wet weather capacity between 5 and 10 times the dry
weather flow rate.

A pilot scale study be conducted testing the effectiveness of
dissolved-air flotation for mixed liquor clarification utilizing
the mixed liquor from the contact tank of the demonstration system.



SECTION 1§l - INTRODUCTION

The City of Kenosha, Wisconsin is an industrial city located in the south-
eastern corner of the state on the shores of Lake Michigan, midway

between Milwaukee, Wisconsin and Chicago, 11linois. It is the fifth
largest city in Wisconsin with a population of over 80,000. The City
encompasses an area of 37.32 sq km (14.41 sq mi) with the sewerage

system serving 33.5] sq km (12.94 sq mi). During the course of this
project 5.38 sq km (2.08 sq mi) of the City's sewerage system were

served by combined sewers. This area encompassed the heart of the

City's residential, commercial, and industrial activities.

During the 1960's, Kenosha had been undergoing a sewer separation
program. Based upon a private consulting engineering firm's report in
1966, it was estimated that it would cost the City 13.8 million dollars
to separate the remaining 5.39 sq km (2.08 sq mi) of combined sewers

(1), A portion of this sewer separation was required to provide for
local flooding and sewer relief from overloading regardless of the method
implemented for treatment of the combined sewer overflow. In 1968 the
State of Wisconsin Department of Natural Resources ordered the City to
begin a program for separation or control of pollution from combined
sewers, with completion of control facilities by July 1977 (2).

Faced with both the expense and public nuisance of separating the
combined sewers in question, the City chose to determine if there was

an alternative to separation which would effectively treat the combined
sewer overflow and have a cost equal to or less than that of separation.
The City's decision to look at an alternative to separation was
facilitated by the fact that if separation were completed, the storm
sewer discharges still would empty into Lake Michigan at locations which
are used as the City's beaches and lakefront recreational areas. It
was feared that the discharge from the storm sewers would still
necessitate treatment. Also, the existing interceptor sewer leading to
the Kenosha Water Pollution Control Plant (WPCP) had the capacity to
carry over 2.5 times the average dry weather flow. Since the existing
WPCP was operating at near design capacity, the idea of locating a
treatment process on the grounds of the WPCP to treat the excess wet
weather flows appeared most feasible.

As a result, the City of Kenosha together with the Environmental Sciences
Division of Envirex Inc. developed a proposal to demonstrate the
effectiveness of using a modification of the contact stabilization



process to treat the combined sewer overflow. The proposal called for
the construction of a 75,700 cu m/day (20 mgd) contact stabilization
process on the grounds of the existing WPCP which was a 87,055 cu m/day
(23 mgd) conventional activated sludge plant.

The demonstration process would be operated for almost two years during
which time it would be determined if this method of treating potential
combined sewer overflow was feasible; what the optimum operating conditions
would be; and what effect a system of this size would have on reducing the
amount of combined sewer overflow. The proposal was approved and funded
by the US EPA under grant No. 11023 EKC in September of 1969. The funding
for the project, with an approximate total cost of $1,327,500.00, including
engineering, construction, and evaluation, was 62.9% US EPA, 22.2% State
of Wisconsin, and 14.9% City of Kenosha.

The engineering firm of Alvord, Burdick and Howson of Chicago, I1linois
was retained by the City of Kenosha and in September of 1969 design of
the system began. From this date through November of 1971 the system
was desligned, constructed and put through a mechanical shakedown period.
The system stood idle during the winter of 1971-1972 and was first put
into operation on April 12, 1972, Evaluation of the demonstration system
continued until October 1, 1973, except for the 1972-1973 winter period
‘when the system was shut down. :



SECTION IV - EXISTING TREATMENT FACILITIES AND SEWERAGE SYSTEM

WATER POLLUTION CONTROL. PLANT

The Kenosha WPCP is located in the southeastern corner of the City,
bordered on the north and west by high income residential areas, on the
south by vacant land, and on the east by Lake Michigan. Prior to the
construction of facilities for the demonstration project, the WPCP
utilized primary sedimentation, having a maximum design capacity of
113,500 cu m/day (30 mgd), followed by a 87,055 cu m/day (23 mgd)
conventional activated sludge process and chlorination capable of
handling the maximum dry weather flow. Raw sewage enters the WPCP by
gravity from a 183 cm (72 in.) diameter interceptor sewer. Flow rates
in excess of the WPCP capacity are diverted by means of a hydraulic
control gate located at the termination of the interceptor in the WPCP
wet well facility. Closing of this gate decreases the flow to the WPCP
and causes the interceptor to surcharge and overflow (discussed later).

The raw sewage entering the WPCP passes through three comminutors before
entering a wet well. From the wet well the sewage is pumped to grit
removal facilities by pumps having a total capacity of 189,250 cu m/day
(50 mgd). The grit removal facilities consist of two tanks in parallel
having a total capacity of 151,400 cu m/day (40 mgd). Discharge from
the grit tank flows by gravity to the primary sedimentation facilities
consisting of 6 rectangular tanks having a total surface area of 2,303
sq m (24,760 sq ft) and a volume of 7,213 cu m (257,600 cu ft). The
maximum hydraulic capacity of the primary sedimentation facilities is
rated at 113,550 cu m/day (30 mgd), resulting in surface overflow rates
(SOR) of 49.7 cu m/day/sq m (1,212 gpd/sq ft) and a detention time of
1.54 hours.

Effluent from primary sedimentation is conveyed to the mixed liquor
aeration tanks where it is mixed with return activated sludge (RAS).
There are four mixed liquor tanks having a total volume of 13,328 cu m
(476,000 cu ft) and utilizing a fixed air disperser system. The aeration
time in these tanks is 3.72 hours at a maximum design capacity of 87,055
cu m/day (23 mgd). The mixed liquor from the aeration tanks flows to
three 25.9 m (85 ft) diameter final clarifiers, having a total surface
area of 1,581 sq m (17,020 sq ft). At a flow rate of 87,055 cu m/day
(23 mgd) the surface overflow rate is 55.1 cu m/day/sq m (1,350 gpd/

sq ft) and the detention time (not including RAS) is 1.32 hours. The
waste activated sludge (WAS) from the final clarifiers is thickened by
means of two dissolved air flotation units having a total capacity of



8,080 kg (20,000 Ibs) of solids per day. The thickened WAS and primary
sludge are anaerobically digested by a two stage system having a
primary digester volume of 5,275 cu m (188,400 cu ft) and a secondary
digester volume of 2,249 cu m (80,000 cu ft). .

The effluent from final clarification is chlorinated in a contact tank
having a volume of 605.6 cu m (160,000 gal.). At a flow.of 113,550

cu m/day (30 mgd) (maximum through primary sedimentation) the detention
time in this tank is 7.7 minutes plus an additional 7.3 minutes in the
discharge conduit to Lake Michigan.

SEWERAGE SYSTEM

The 5.39 sq km (2.08 sq mi) of combined sewers in Kenosha are denoted by
the cross-hatched markings in Figure 1. There are three major trunk
sewers draining this area. These trunk sewers intersect the interceptor
sewer which runs parallel to Lake Michigan and slopes towards the WPCP.
The three trunk sewers and the interceptor are shown in Figure 2. There
were also two other combined sewer overflow discharges which were

removed during an earlier sewer separation program. Prior to construction
of the interceptor sewer in 1939, the trunk sewers discharged directly

to Lake Michigan.

At all three overflow locations, 57th Street, 59th Street, and 67th
Street, the type of regulator mechanism used for entrance to the inter-
ceptor is a horizontal drop inlet. This consists of a dam across the
width of the trunk sewer at the crown of the interceptor. Upstream of
this dam a circular orifice is cut into the interceptor allowing the dry
weather sewage to enter. During periods of runoff and high flow the
depth of flow in the trunk sewer exceeds that of the dam and the excess
flow discharges to Lake Michigan. When the flow in the interceptor
exceeds the capacity of the WPCP the hydraulic gate at the entrance to
the treatment plant is manually closed. This causes the interceptor to
begin filling, and eventually surcharge if the high flows continue.
Figure 3 contains a schematic diagram of the typical overflow mechanism
in Kenosha.

The interceptor jtself is approximately 2,743 m (9,000 ft) long,
beginning at 57th Street and terminating at the WPCP. At 57th Street the
interceptor is fed by a 152 cm (60 in.) sewer referred to as the North
Side interceptor. However, the area served by this interceptor is
entirely separated. At 57th Street the interceptor is 137 cm (54 in.) in
diameter having a slope of 0.091%. Approximately 305 m (1,000 ft)

downs tream, the diameter increases to 152 cm (60 in.) and the slope reduces
to 0.053%. The interceptor remains at this slope for another 1,128 m
(3,700 ft) before increasing to a 183 cm (72 in.) diameter with a slope
of 0.043% for the last 1,311 m (4,300 ft) leading to the WPCP. This last
leg of the interceptor has a rated capacity of 189,250 cu m/day (50 mgd).



H ¥ L] ¥ 'lx
KENOSHA ° ‘ ‘ ‘ i , :
WISCO I R » N
NSIN N = o -
1973 g (1Y Y
-~ CITY LIMITS i T v , /_’
= VJ v ' ;-
de= R IR N
N > ', d 0 L “l:_ .
= pErcEEEnE o e
CROSSHATCHED AREA -~ Babhases /i Q
S COMBINED SEWER_SYSTEM e g\
™ N e S ":[(" /A o
I | J; = \
WY i o TN v
u/ 1L .-__.;Fm%ﬂm O 1:_;.1__] I Ot % “na
Ll [T kN il B
R 11 G 60 R 2
oy R0 = = atele e
MR it S8y |
S T O\
G G TR S -,
1000 . Ssssgag
[ W iines S .
1l gf;j‘[:’r ,! LI =17
D TS ,
- AREA IéERV}‘EDrBiY nﬂ[ﬁ.m N &Rl
° COMBINEP SEWER’S B
j ggﬁﬂﬂuul
I A1 R s
| e =y i~ I
R e i ol = ! :
- 0 B = 0 -
™™ " —U B .. ﬁ " - W OV,
[ e o (JQ ] g
Logiall ) " | 3 . | u—ﬂ; D N . I! “I:W.Q%V lh ) f\— ;."."
-l - = T - oeer :.:,::’.‘ ! HL :TL\ o™ T
'l 1 l ; ;. .-1 [ "Jii\ A M :“I m{ @{’i
N s R S e .
| J 1P
aclf Sy .
- N
T 6 o I h Y g
T i I i Z/EV ;ﬂ§ B e T
Figure |. Map of Kenosha indicating combined sewer area




T ()F'y(E]ﬂCI5P4l\

‘ _ =i 72" OVERFLOW

‘ < "
s7th ST. RS et 48"OVERFLOW
som 7 %~“;§n‘
Wl :
|| >
9| 2 l-AKE
£l MICHIGAN
3] o)
O

|

A 67th srﬁﬁ T 99"OVERFLOW
[
N~
N W INTERCEPTOR
m — D TIT OVERFLOW
— —— STREET
‘—_l N
TO
TREATMENT
PLANT
Figure 2. 1llustration showing interceptor sewer

and combined sewer overflow discharge locations



TO LAKE

—-

ORIFICE—/ u
INTERCEPTOR

Figure 3. Typical Kenosha overflow mechanism



SECTION V - SYSTEM DESIGN AND CONSTRUCTION

CONTACT STABILIZATION PROCESS THEORY

Contact stabilization is a term describing one of the many modifications
of the conventional activated sludge process. Descriptions synonymous
with contact stabilization include physical adsorption, biosorption, and
sludge reaeration. What these terms describe is a process in which return
activated sludge from final clarification is aerated prior to mixing

with the wastewater to be treated. This reaeration time can vary in a
range from 1 hour up to many days. The mixing of the aerated sludge

with the wastewater is similar to conventional activated sludge, excepting
that the time for this mixing is usually between 15 and 60 minutes,

rather than many hours. [t is often assumed that when contact stabiliza-
tion is used a very high mixed liquor concentration is necessary.

However, it is usually true that the mixed liquor concentration is within
the normal range of conventional mixed liquor concentrations, 2000-4000
mg/1 for domestic wastes. Following the mixing, or contact tank, is

final clarification, functioning in the same manner as in normal

treatment processes, with the return sludge going to the stabilization

tank.

The main advantage of this process is the small amount of aeration
capacity needed. Instead of using the entire length of an aeration tank
for the mixed liquor to complete the oxidation and digestion of the
organic matter in the wastewater, this process concentrates the mixed
liquor (active sludge and wastewater solids) in the clarification tank
and then allows for compietion of the biochemical metabolic processes in